
REGULATORY COMPLIANCE SERVICES, INC. 

13400 Sutton Park Drive South, Suite 1204  Jacksonville, Florida 32224 
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SUMMARY FINDINGS 
ASBESTOS SURVEY 

OLD PIERCE COUNTY ADMINISTRATION BUILDING 
JUNE 1, 2016 

 
 
 

MATERIAL QUANTITY LOCATION 
 

FLOOR TILE & MASTIC 
 

14,650 square feet 
Rear sections up and 

downstairs 
2X2 ACOUSTICAL CEILING 

TILES 
 

7000 square feet 
North and South sections of 
rear building area both floors 

HVAC BLACK PIPE 
INSULATION 

 
200 linear feet 

 
Downstairs mechanical room 

 
CEILING TEXTURE 

 
3400 square feet 

 
Sanctuary Ceiling 

2X4 ACOUSTICAL CEILING 
TILES 

 
12,400 square feet 

Rear sections  Center rooms 
up and downstairs 

WALLBOARD JOINT 
COMPOUND 

 
8850 square feet  

Rear sections up and 
downstairs 

BUILT UP ROOFING 
(LAYER 2 OF 4) 

 
1200 square feet 

Flat roof connecting buildings 
east of Sanctuary 

 
 

NOTES: 
 

1. The majority of the floor tile and bound mastic is under carpet. 

2. The ceiling texture in the Sanctuary is maximum twenty‐five feet (25’) above floor level. 

3. The wallboard joint compound must be removed as a unit with the bound sheetrock. 

4. The built up roofing can be handled by the demolition contractor as non‐friable material. 



June 1, 2016

Regulatory Compliance Services, Inc.
13400 Sutton Park Dr. S, Ste 1204
Jacksonville, FL 62224

CLIENT PROJECT: Pierce Co Admin - Old Church Building; 052516A
CEI LAB CODE: B16-4179

Dear Customer:

Enclosed are asbestos analysis results for PLM Bulk samples received at our laboratory on
May 27, 2016. The samples were analyzed for asbestos using polarizing light microscopy
(PLM) per the EPA 600 Method.

Sample results containing >1% asbestos are considered asbestos-containing materials
(ACMs) per EPA regulatory requirements. The detection limit for the EPA 600 Method is <1%
asbestos by weight as determined by visual estimation.

Thank you for your business and we look forward to continuing good relations. If you have any
questions, please feel free to call our office at 919-481-1413.

107 New Edition Court • Cary, NC 27511 • 919.481.1413

Tianbao Bai, Ph.D., CIH
Laboratory Director

Kind Regards,



ASBESTOS ANALYTICAL REPORT
By: Polarized Light Microscopy

Prepared for

Regulatory Compliance Services, Inc.

TEL: 866-481-1412
www.ceilabs.com

CLIENT PROJECT:

CEI LAB CODE:

TEST METHOD: EPA 600 / R93 / 116 and EPA 600 / M4-82 / 020

REPORT DATE:

TOTAL SAMPLES ANALYZED:

# SAMPLES >1% ASBESTOS:

Pierce Co Admin - Old Church Building; 052516A

B16-4179

13

8

06/01/16



Asbestos Report Summary
By: POLARIZING LIGHT MICROSCOPY

PROJECT: Pierce Co Admin - Old Church Building;
052516A

CEI LAB CODE: B16-4179

Client ID Lab ID Color Sample Description
ASBESTOS

%Layer

METHOD: EPA 600 / R93 / 116 and EPA 600 / M4-82 / 020

B174936A Cream Floor Tile ChrysotileA-100 3%

B174936B Black Mastic Chrysotile 5%

B174937A Sample Not Analyzed per COCA-101

B174937B Sample Not Analyzed per COC

B174938A Sample Not Analyzed per COCA-102

B174938B Sample Not Analyzed per COC

B174939A Sample Not Analyzed per COCA-103

B174939B Sample Not Analyzed per COC

B174940 Tan Ceiling Tile ChrysotileB-100 2%

B174941 Sample Not Analyzed per COCB-101

B174942 Sample Not Analyzed per COCB-102

B174943 Sample Not Analyzed per COCB-103

B174944 Black Hvac Insulation ChrysotileC-100 15%

B174945 Sample Not Analyzed per COCC-101

B174946 Off-white Tetxure Sactuary ChrysotileD-100 5%

B174947 Sample Not Analyzed per COCD-101

B174948 Tan Ceiling Tile ChrysotileE-100 2%

B174949 Sample Not Analyzed per COCE-101

B174950 Sample Not Analyzed per COCE-102

B174951 Sample Not Analyzed per COCE-103

B174952 Tan Celotex Above None DetectedF-100

B174953 Tan Celotex Above None DetectedF-101

B174954 Off-white Wallboard Joint Compound ChrysotileG-100 3%

B174955 Sample Not Analyzed per COCG-101

B174956 Sample Not Analyzed per COCG-102

B174957 Sample Not Analyzed per COCG-103

B174958 White,Tan Window Glazing None DetectedH-100

B174959 White Window Glazing None DetectedH-101

B174960 Black Asphalt Shingle None DetectedI-100

B174961 Black Asphalt Shingle None DetectedI-101

Layer 1 B174962 Black Built-Up Roofing None DetectedJ-100
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Asbestos Report Summary
By: POLARIZING LIGHT MICROSCOPY

PROJECT: Pierce Co Admin - Old Church Building;
052516A

CEI LAB CODE: B16-4179

Client ID Lab ID Color Sample Description
ASBESTOS

%Layer

METHOD: EPA 600 / R93 / 116 and EPA 600 / M4-82 / 020

Layer 2 B174962 White,Off-white Built-up Roofing- Residue/
Coating

Chrysotile 5%

B174963 Sample Not Analyzed per COCJ-101
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ASBESTOS BULK ANALYSIS
By: POLARIZING LIGHT MICROSCOPY

CEI Lab Code: B16-4179
Date Received: 05-27-16
Date Analyzed: 06-01-16
Date Reported: 06-01-16

Client ID
Lab ID

Lab
Attributes

Lab
Description

ASBESTOS
%

ASBESTOS BULK PLM, EPA 600 METHOD
NON-ASBESTOS COMPONENTS

Non-Fibrous

Client: Regulatory Compliance Services, Inc.
13400 Sutton Park Dr. S, Ste 1204
Jacksonville, FL 62224

Project:  Pierce Co Admin - Old Church Building; 052516A

Fibrous

Cream
Floor TileA-100

B174936A
Heterogeneous

Non-fibrous
Bound

22%
75%

Binder
Vinyl

3% Chrysotile

Black
MasticB174936B Heterogeneous

Fibrous
Bound

95% Tar 5% Chrysotile

Sample Not Analyzed
per COC

A-101
B174937A

Sample Not Analyzed
per COC

B174937B

Sample Not Analyzed
per COC

A-102
B174938A

Sample Not Analyzed
per COC

B174938B

Sample Not Analyzed
per COC

A-103
B174939A

Sample Not Analyzed
per COC

B174939B

Tan
Ceiling TileB-100

B174940
45%
15%

Heterogeneous

Fibrous
Bound

38%Fiberglass
Cellulose

Binder 2% Chrysotile

Sample Not Analyzed
per COC

B-101
B174941

Sample Not Analyzed
per COC

B-102
B174942

Sample Not Analyzed
per COC

B-103
B174943
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ASBESTOS BULK ANALYSIS
By: POLARIZING LIGHT MICROSCOPY

CEI Lab Code: B16-4179
Date Received: 05-27-16
Date Analyzed: 06-01-16
Date Reported: 06-01-16

Client ID
Lab ID

Lab
Attributes

Lab
Description

ASBESTOS
%

ASBESTOS BULK PLM, EPA 600 METHOD
NON-ASBESTOS COMPONENTS

Non-Fibrous

Client: Regulatory Compliance Services, Inc.
13400 Sutton Park Dr. S, Ste 1204
Jacksonville, FL 62224

Project:  Pierce Co Admin - Old Church Building; 052516A

Fibrous

Black
Hvac InsulationC-100

B174944
Heterogeneous

Fibrous
Bound

85% Binder 15% Chrysotile

Sample Not Analyzed
per COC

C-101
B174945

Off-white
Tetxure SactuaryD-100

B174946
Heterogeneous

Fibrous
Bound

60%
10%
25%

Binder
Paint
Perlite

5% Chrysotile

Sample Not Analyzed
per COC

D-101
B174947

Tan
Ceiling TileE-100

B174948
15%
35%

Heterogeneous

Fibrous
Bound

48%
<1%

Cellulose
Fiberglass

Binder
Paint

2% Chrysotile

Sample Not Analyzed
per COC

E-101
B174949

Sample Not Analyzed
per COC

E-102
B174950

Sample Not Analyzed
per COC

E-103
B174951

Tan
Celotex AboveF-100

B174952
95%Heterogeneous

Fibrous
Bound

5%Cellulose Binder None Detected

Tan
Celotex AboveF-101

B174953
95%Heterogeneous

Fibrous
Bound

5%Cellulose Binder None Detected
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ASBESTOS BULK ANALYSIS
By: POLARIZING LIGHT MICROSCOPY

CEI Lab Code: B16-4179
Date Received: 05-27-16
Date Analyzed: 06-01-16
Date Reported: 06-01-16

Client ID
Lab ID

Lab
Attributes

Lab
Description

ASBESTOS
%

ASBESTOS BULK PLM, EPA 600 METHOD
NON-ASBESTOS COMPONENTS

Non-Fibrous

Client: Regulatory Compliance Services, Inc.
13400 Sutton Park Dr. S, Ste 1204
Jacksonville, FL 62224

Project:  Pierce Co Admin - Old Church Building; 052516A

Fibrous

Off-white
Wallboard Joint
Compound

G-100
B174954

Heterogeneous

Fibrous
Bound

62%
35%

Binder
Calc Carb

3% Chrysotile

Sample Not Analyzed
per COC

G-101
B174955

Sample Not Analyzed
per COC

G-102
B174956

Sample Not Analyzed
per COC

G-103
B174957

White,Tan
Window GlazingH-100

B174958
Heterogeneous

Non-fibrous
Bound

55%
10%
35%

Binder
Paint
Calc Carb

None Detected

White
Window GlazingH-101

B174959
Heterogeneous

Non-fibrous
Bound

55%
10%
35%

Binder
Paint
Calc Carb

None Detected

Black
Asphalt ShingleI-100

B174960
35%Heterogeneous

Fibrous
Bound

40%
25%

Fiberglass Tar
Silicates

None Detected

Black
Asphalt ShingleI-101

B174961
35%Heterogeneous

Fibrous
Bound

40%
25%

Fiberglass Tar
Silicates

None Detected

Black
J-100

B174962

25%Heterogeneous

Fibrous
Bound

75%Cellulose Tar None Detected
Layer 1

Built-Up Roofing
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ASBESTOS BULK ANALYSIS
By: POLARIZING LIGHT MICROSCOPY

CEI Lab Code: B16-4179
Date Received: 05-27-16
Date Analyzed: 06-01-16
Date Reported: 06-01-16

Client ID
Lab ID

Lab
Attributes

Lab
Description

ASBESTOS
%

ASBESTOS BULK PLM, EPA 600 METHOD
NON-ASBESTOS COMPONENTS

Non-Fibrous

Client: Regulatory Compliance Services, Inc.
13400 Sutton Park Dr. S, Ste 1204
Jacksonville, FL 62224

Project:  Pierce Co Admin - Old Church Building; 052516A

Fibrous

White,Off-white
Built-up Roofing-
Residue/ CoatingB174962

Heterogeneous

Fibrous
Bound

95% Binder 5% ChrysotileLayer 2

Sample Not Analyzed
per COC

J-101
B174963
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LEGEND: Non-Anth = Non-Asbestiform Anthophyllite
Non-Trem = Non-Asbestiform Tremolite
Calc Carb = Calcium Carbonate

METHOD: EPA 600 / R93 / 116 and EPA 600 / M4-82 / 020

LIMIT OF DETECTION: <1% by visual estimation

REGULATORY LIMIT: >1% by weight

Due to the limitations of the EPA 600 method, nonfriable organically bound materials (NOBs) such as
vinyl floor tiles can be difficult to analyze via polarized light microscopy (PLM). EPA recommends that
all NOBs analyzed by PLM, and found not to contain asbestos, be further analyzed by Transmission
Electron Microscopy (TEM). Please note that PLM analysis of dust and soil samples for asbestos is not
covered under NVLAP accreditation.

This report relates only to the samples tested or analyzed and may not be reproduced, except in full,
without written approval by CEI Labs, Inc. CEI Labs makes no warranty representation regarding the
accuracy of client submitted information in preparing and presenting analytical results. Interpretation of
the analytical results is the sole responsibility of the client. This report may not be used by the client to
claim product endorsement by NVLAP or any other agency of the U.S. Government.
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ANALYST: APPROVED BY:
Tianbao Bai, Ph.D., CIH
Laboratory Director

Megan Rumble
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